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Certificate No. 2003/6-2018 H3
Advice No. A180619048
[az! Test Report
STAHLWERK P
THURI NGEN according to ASTM A6
S
2] Stahiwerk Thiringen GmbH (SWT)
4s] Quality Assurance Department E
Kronacher Strafle 6
07333 Unterwellenborn Ferre Barniedo S.A. de C.V.
Germany Col. san Cristébal
[a08] Our Order No.: 2075397118 Av. Revolucion N°81
207] Your Order No.:  001-000564-1 55024 Ecatepec
. MEXICO
f e
2] Quality:. ” A992
o~according 6y )ASTM Agg2
o S
) s ) & ‘,)'\'
o~ ¥ i ‘:,,; N L
'{‘ v ’P, H " f . Theoretical
v 08, eat No. mensmn engt Pieces Weight
oF o, pmel [l Ag}w -'f ~ [Eos] [B] [72]
’74._,_ <., |0t 43470 L7 4801n 160 60 096 kg
e loot (rasfy , i 7 480 in 110 41316 kg
/ o 002 13455,- ’,f'.-;..v Vs 480 in 80 36 288 kg
<{“~ J | 002 12x25 I AN 480 in 145 65772 kg
¢ éog;;/ 13464 xao ,« , I 480in 126 68 586 kg
ot 13465 i) i 480 in 61 33204 kg
004 1409 9 i A 80 in 63 38 754 kg
5‘ gos 14 c 1 3 9 /) 0in 84 51672 kg
805 87 c15 80 in 55 39 919 kg
s 140 c 15x4o 0 480 in 85 61693 kg
0 4089 15 40 / 480in 11 7983 kg
0 4084 480 in 40 36 288 kg
006 4801 60 54 432 kg
006 4/, , J) 480in * J 19 17 237 kg
s o ¢ i -~",/ >
6\ PN o{(\ﬁ. 4;‘“ ,,"f} 7
Heat Analysis [%] ] - Lv’:'
. HeatNo.  C i Mn C’ ; s © ,’N,f} A 5 2 Cr
F [ear] [er1] [crz] [g73] [ers] [578] " o [c77] 7w o [on] & [Ge] ..
mex 0.23 0.40 0.035 0 odiz 4 . on?" 0.110 035 4
min 0.10 Ny ot J‘ . .
13484 008 019 0 /‘ 0.022 .gz 0.008 &J0.003 o 019’}? 0.006  0.104~
| 13465 008 019 0094 %-g 21 0. 0.008  0.002 ,o 020 0006 006 °
13466 008 019 082 ) 0.029* _ 0.008  0.002 i{ 0678  0.005 /0.12 F
13467 0.08 019 092 O /ro.ozg 0 0.002" /8. 018,‘} 0005 0712, ‘
13470 008 019 094 0021 &930 809 0.002 ‘@.018° .0.005 <0.11
13471 008 018 094 0017 0.0 0.048 9005 011 /
14084 0.08 017 080 0019 . 0.0 0.017 , 0.006  0.10{
14085 009 020 081 0019 00 0 © 0018 0,006 0.11
14086 008 020 083 0027 0.026 9. 0.019  0.006 ;0.11
14087 009 019 085 0023 0027 ¢ : 0016  0.007 : 0.10
14088 0.08 019 083 0021 0030 0. 002 019  0.006 “0.10
14089 008 019 083 0019 0023 0.009 QOos 0. 0.007 ~ 0.10
14090 009 048 092 0019 0026 0.009 0.01 0.006 0.10
14091 008 047 085 0018 0025 0.008 @o 020 S0.006  0.09
1203 | Works inspector
René.Merbach
[752] Jun 19, 2018
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Certificate No. 2003/6-2018 213
SWT Advice No. A180619048
[%2| Test Report
STAHLWERK
according to ASTM A6
THURINGEN > g9t
2] Stahiwerk Thilringen GmbH (swT)
205] Quality Assurance Department E
Kronacher Stralke 6
07333 Unterwellenborn Ferre Barniedo S.A. de C.V.
Germany - Col. san Cristobal
%] Our Order No.: 2075397118 ggbgf\éolutcwn N°81
[267] Your Order No.: 001-000564-1 catepec
MEXICO
2] Quality: A992
according to: ASTM A992
o~
Heat Analysis [%]
Heat No. Cu Ni Mo CEV1 Sn Nb+V
| [8o7] [er1] [er2] [e7] o3 74 [cad]
m‘ax 0.80 0.45 0.15 045 0.080
min
13464 030 014 004 030 0012 0025
13465 029 020- 005 029 0016 0.026
13466 015 004 030 0013 0023
13467 39 /) 015 004 030 0013 0.023
13470 03 003 031 0.017  0.023
13471 0. 003 030 0014 0023
14 03 47 4 004 029 0014 0023
14P85 0.32 1 004 030 0014 0024
1 i’ 3 04 0.04 73029 0015 0.025
| 14087 4 0.13 o 03 o 3 0.016  0.023
#Tnanss 3 0.12 ,.0.016 0.025
£At 0. 33 0.028
44080 - 0. 30 0 03 0.025
140681 $ 0. 29 qie}s 026
A4 f:x 7 .
£ "} s ¢ ' A
7, - = — ‘-':.v
,}H Tensile test, S &
¢ HeatNo.. / Yield stress ¢ Tens1e s}reZg;h')
[Psil Z PSl
B07 | [e1] [c12],, '
max., 85000 '8 ~ =4
mi 50000 ™ 85000
1346 S7T10 73725(‘
13464 55585 L2 e 72210
13465/1 59015 £ 74985 /z/ /
13465/2 65825 /72210, U/
13466/1 56550 78800 ' » .
13466/2 54955 ~ 72085 /7 )
134671 58290 74385 ¥ /7 .
13467/2 54955 72065 40 .
1347071 56550 73080 3. )
13470/2 55390 72645, i » )
1347111 56840 738057 . /4’ E PR .
13471/2 55245 72065 ¢ ¢ Q:,x o « 40.9 Iy e G
@D N
1293 ] Works inspector R . B
René Merbach r /‘"Q 7 Wiy, e
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SWT Advice No. A180613048
A4
[22] Test Report
STAHLWERK
THURINGEN ?csordm_g ‘to ASTM A6
291 Stahiwerk Thuringen GmbH = SWT
0] Quality Assurance Department s
Kronacher StraRe 6 M
07333 Unterwellenborn Ferre Barniedo S.A. de C.V.
Germany ; Col. san Cristobal
%] Our Order No.: 2075397118 Av. Revolucion N°81
7] Your Order No.:  001-000564-1 55024 Ecatepec
MEXICO
22] Quality: AQ92
according to: ASTM Ag92
Tensile test
Heat No. Yield stress Tensile strength Elongation Ys/Ts
[PSI] [PS1] 2in [%)
BoT [c11] ciz] : [c1a] Cia
max 65000 0.85
min 50000 85000 210
14084/1 57275 73515 T 37,0 0.78
14084/2 54810 71775 : 416 0.76
14085/ 57130 72210 37.0 0.79
1408572, 55390 72355 40.9 0.77
. 14086/1 £ /56115: 70905 39.6 0.79
41 14086/2 55390 : 72210 40.9 0.77
&, | 1408714, 55970 72210 39.6 0.78
14087/2 55100 72210 41.6 0.76
14088/ 56550 71775 30.6 0.79
> | 14088/ 55245 72065 40.3 0.77
.} 14089 564057 71340 38.3 0.79
£ 1409071 56560, 72210 37.0 0.78
 14080/2 55300 §2210 40.3 0.77
14091/;" / /56550 7163 39.6 0.79
| 14091/ /56390 72065 40.3 0.77
.| HOT ROLLED,/NON-ALLOYED CARBON STEEL PROFILES
& |- electric arc meltin
6| - Melted & Manufiftured in Germany
\~fine grain silicon killed ~

We confiry herewith that the delivered material complies with the terms-of the order.
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(53] Works inspector
René Merbach

(7] Jun 19, 2018 B “\.\




